
  

      170807.02   ●   Final Public   ● June 2018 

Village of Chester 
Water System Study 

Final Public Report 

Prepared by: Prepared for:  



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

    

    

    

Final Public Report  06/27/2018  

Revised Draft A. Baillie 03/04/2018 K. Kelly 

Draft Report A. Baillie 02/28/2018 
B. McIlwain  

K. Kelly 

Issue or Revision Reviewed By: Date Issued By: 
 

 

 

This document was prepared for the party indicated herein.  The material and 

information in the document reflects CBCL Limited’s opinion and best 

judgment based on the information available at the time of preparation.  Any 

use of this document or reliance on its content by third parties is the 
[...]
owners.  From a survey of residents, 23% of responding well owners reported a shortage in 2016.  

Reported shortages in years preceding 2016 were nearly identical.  Of those reporting a water shortage, 

10 homes were using drilled wells, and 63 homes were using dug wells or cisterns. Shortages show that 

water resources are stressed in localized parts of the community, and that the potential for further 

development is limited. 

 

3.3.4 Other Issues 

Dug wells were identified at many of the homes in the study area, including all areas within the Village 

of Chester, Middle River, and much of the area to the northeast of the Village.  In the Village centre dug 

wells were often ornamented with beach rock.  Anecdotal reports of well construction suggest that 

some or most of these wells are hand dug and rock-lined below the ground surface.  Wells of this type 

can be several decades old and in the study area many of the wells are covered with wood or metal 

plates that form an incomplete seal.  Wells constructed with concrete crocks were also observed in 

varying apparent ages and conditions.  Most dug wells in the study area have likely not been completed 

with a concrete apron below the ground surface, a feature which helps to block short circuit pathways 

between the ground surface and well bore.  

 

Many homes in the Chester area draw water from wells adjacent to the coastline.  Whereas most dug 

wells will draw water from local, shallow catchments with low potential to be influenced by sea water, 

drilled wells in these zones are at higher risk.  Mapping by NSDNR indicates that drilled wells in the 

Village Centre fall into a high risk category (Kennedy, 2012).  Remaining properties within the Village 

have been categorized as ‘medium’ risk.  The Village centre and Kaulback Island peninsula are 

surrounded by coastline; the risk of saltwater intrusion to these wells depends on cumulative extraction 

rates, connectivity of fracture sets, and the position of the saltwater interface in intermediate and 

regional flow systems.   

 

 

 

 

 



 

CBCL Limited Village of Chester Water System Study 20 

CHAPTER 4  CANDIDATE WATER TREATMENT PROCESSES  
 

 

4.1 Treatment Objectives 
This report is investigating public type treatment systems as well as private onsite well supplies. Public 

water supplies are systems that provide water used for human consumption that: 

 Have at last 15 service connections. 

 Regularly service 25 or more people per day for at least 60 days of the year. 

 Serve a day care facility, food establishment, or commercial property for accommodation of 

travellers. 

 

The treatment requirements differ based on the type of system as described below. 

 

4.1.1 Municipal Water System 

The new central treatment facility must meet all water quality objectives set forth in the Guideline for 

Canadian Drinking Water Quality (GCDWQ) and the Nova Scotia Environment (NSE) Nova Scotia 

Treatment Standards for Municipal Drinking Water Systems (Treatment Standard).  The GCDWQ 

includes Health-Based Guidelines, Aesthetic Objectives, and Maximum Acceptable Concentrations for a 

range of parameters including organic and inorganic compounds, metals, minerals, and other identified 

water contaminants.  These guidelines are provided by Health Canada through the federal government.  

Enforcement of particular standards is the responsibility of individual provincial agencies. 

 

NSE requires the adherence to the GCDWQ and has also included other specific treatment objectives in 

the Treatment Standard.  For supplies using surface water and groundwater under direct influence 

(GUDI) of surface water, these include 99.99% removal or inactivation of viruses, and 99.9% inactivation 

or removal of Giardia lamblia cysts and Cryptosporidium oocysts through a combination of engineered 

filtration and disinfection. For non-GUDI sources, overall treatment requirements must meet a minimum 

of 99.99% inactivation of viruses through disinfection, and turbidity levels must not exceed 1.0 NTU in at 

least 95% of measurements.  

 

Redundant filtration and disinfection systems must also be provided.  

 

4.1.2 Registered Water Supplies 

A registered water supply system is one that supplies general public such as restaurants, bars, schools, 

day cares, senior’s homes, trailer parks, hotels, and campgrounds.    



 

CBCL Limited Village of Chester Water System Study 21 

Owners of a registered water supply are responsible for the delivery of water in accordance with 

provincial standards and for meeting their requirements for due diligence. Owners are responsible for all 

water quality sampling, testing, and monitoring requirements in accordance with the Water and 

Wastewater Facilities and Public Drinking Water Supplies Regulations and Guidelines for Monitoring 

Public Drinking Water Supplies.  Water quality must comply with the microbiological, chemical, and 

physical water quality requirements established in the Nova Scotia Treatment Standard.  

 

4.1.3 Private Water Supply System 

Private water supply systems are systems that service homes and other systems not used by the general 

public. These systems do not need to comply with the CDWQG. However, for the purpose of this report 

we are evaluating all options, including private system, on the requirement to meet CDWQG.  

 

 

4.2 Treatment Capacity 
The 2018 Max Day Demand is estimated to be 1,658 m3/day. The water treatment, storage and 

transmission systems discussed herein are designed to meet the 2018 demands plus an allowance for an 

annual increase in water demand of a 0.5%, over the 25 year design life from 2018 to 2043. The design 

capacity of the infrastructure systems is 1,900 m3/day. 

 

 

4.3 Summary of Candidate Treatment Processes 
The main objectives for surface water treatment options will be to provide pathogen reduction, organics 

removal, and manganese removal. For groundwater, it is anticipated that the main objective for 

treatment will include iron and manganese removal and virus inactivation. Potential treatment 

processes are described in detail in the sections below.  

 

4.3.1 Surface Water 

Candidate treatment processes must meet the treatment objectives outlined above using a design that 

is conducive to the hydraulic, geographic, and operational characteristics of the proposed water supply 

system. A primary goal of the treatment facility will be reduction of organic matter, which can be 

accomplished through several approaches. These are classified under the general categories listed in 

Table 4.1.  

 

Table 4.1: Overview of Treatment Processes 

Treatment Category Example Processes 

Conventional Processes 

 Conventional Treatment (Sedimentation). 

 Direct Filtration. 

 Dissolved Air Flotation (DAF). 

 Plate Settlers. 

Membrane Processes 

 Microfiltration. 

 Ultrafiltration. 

 Nanofiltration. 

 Reverse Osmosis. 

 



 

CBCL Limited Village of Chester Water System Study 22 

Conventional processes use coagulation and flocculation to precipitate the colour from the water and 

condition it for removal.  Coagulants, which may be aluminium or iron based, are chemicals that can be 

added to water to induce dissolved and colloidal species to agglomerate into larger particles known as 

flocs. The flocs may then be removed in a clarification step, which is followed by filtration, or through 

direct filtration. These processes generally have relatively high capital cost, due to the large tank 

volumes, and are relatively complex to operate because of the requirement for chemical treatment.  

 

Membrane systems are available in a wide variety of types and configurations. Most notable are 

Microfiltration (MF), Ultrafiltration (UF) and Nanofiltration (NF). These processes are pressure driven 

sieve processes that separate particulates by moving water through pores in the membrane and 

collecting the particulates on the membrane surface. The nominal pore sizes in each class of membranes 

is presented in the figure below, which also shows the nominal pore size of reverse osmosis (RO) 

membranes and the effective exclusion size of sand filtration.   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 4.1: Membrane Pore Size Range (USEPA, 2005) 

 

Membrane processes are generally broken down into low pressure and high pressure classifications. 

Low pressure membrane filtration processes, such as MF and UF systems, are effective at treating water 

with high levels of turbidity.  Depending on the composition of the source water, 

coagulation/flocculation may be necessary for sufficient reduction of dissolved organic carbon (DOC) 

and DBP formation potential.  

 

High pressure membrane filtration systems, such as NF, are generally capable of DOC and colour 

removal without the addition of a coagulant because they filter at a molecular level; however, pre-

filtration is generally required to remove suspended solids from feed water to prevent plugging and 

premature failure of the membrane elements.   

 

Membrane processes provide an effective barrier to bacteriological contaminants including 

Cryptosporidium and Giardia; however, many jurisdictions do not grant log-removal credit for NF processes 

because direct integrity tests are not available to confirm system integrity. This testing is available for MF 

and UF processes, so many jurisdictions often grant 3-5 log removal credit for MF or UF processes. 



 

CBCL Limited Village of Chester Water System Study 23 

4.3.1.1 DAF 

Flocs formed in low turbidity water tend to have relatively low densities and are generally more 

effectively removed by flotation compared to settling. In the DAF process, fine bubbles are injected into 

the water and attach to the floc particles, causing them to float to the surface where they can be 

collected and removed. The process is popular in Atlantic Canada, where surface waters typically have 

low turbidity and high concentrations of NOM. Locations in Nova Scotia that use the DAF process include 

New Glasgow, Antigonish, Shelburne, Canso, Mulgrave, Windsor, and Port Hawkesbury.  

 

A schematic diagram of the DAF process is presented in Figure 4.2. DAF processes generally consist of a 

pre-fabricated set of tanks, piping, pumps and valves which when combined with chemical feed systems 

allow for enhanced coagulation, clarification and filtration.  

 

Coagulation is required because the multimedia filters are not capable of removing DOC. Positively 

charged coagulant is metered into a raw water feed pipe prior to a mixer, which evenly disperses the 

coagulant. The coagulant reacts with negatively charged particles and dissolved NOM in the raw water to 

agglomerate small and dissolved contaminants into larger masses (flocs).  The tanks are arranged into a 

series of two flocculation cells followed by a DAF clarifier cell. The flocculation tanks include a large mixer 

with paddles, which slowly rotate to encourage particle collisions within the tank. The flocculated water 

then flows into the DAF cell, where microscopic bubbles, which are continuously produced by the recycle 

system, are injected into the bottom of the tank. The microbubbles attach to the floc particles and rise to 

the top of the DAF tank, where the sludge blanket forms and is scraped off to the waste stream. 
 

Treatment must also be provided for iron and manganese removal. Dissolved iron and manganese can 

be converted to iron and manganese oxides by adding a strong oxidant such as KMnO4.  Depending on 

the chemistry of the raw water, this may result in the formation of colloidal manganese oxides, which 

can be removed through the coagulation process, where colloidal manganese clumps together into 

flocs, which are then removed through filtration.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 4.2: Schematic Diagram of DAF Process 



 

CBCL Limited Village of Chester Water System Study 24 

The clarified water is withdrawn from the bottom of the DAF cell, and is sent to dual-media (anthracite-

sand) filters. Following filtration, the water is disinfected using chlorine and pH adjustment chemicals 

are used to increase the water to an appropriate pH to prevent corrosion in the distribution system. 

These filters operate for 24-48 hours depending on loading conditions before a backwash is initiated to 

remove all particles captured by the filter. After a backwash, a filter-to-waste (rinse) cycle is initiated 

until the filtered water quality improves to the required standard. 

 

While the backwashes are relatively infrequent, a large volume of water is required for filter 

backwashing and filter-to-waste (rinse) operations, which is incorporated into the treated water storage 

design. The DAF system would use approximately 10% of the total flow for backwashing the media 

filters and carrying sludge from the DAF clarifier. 

 

A DAF process would produce two streams of treatment plant residuals. The first stream would consist 

of solids that are skimmed from the top of the DAF clarifier. This stream represents a relatively small 

volume with respect to the total plant flow, and might have solids concentrations of 2-5%, depending on 

raw water quality.  

 

The second residuals stream consists of backwash wastewater. This represents a substantially larger 

quantity, at a far lower concentration of solids. Generally, the first few minutes will have high 

concentrations of organics, but this gradually diminishes as the filter is progressively cleaned through 

the backwash cycle. Backwash waste represents a high flowrate over a short time, so it must be 

discharged to an equalization tank.  

 

Following equalization, the residuals must be discharged either to a municipal collection system or 

treated on-site to reduce TSS and aluminum concentrations prior to disposal. The preferred method is 

generally to discharge to the municipal collection system. When the collection is too far from the water 

treatment plant, residuals may be discharged to lagoon or to a mechanical thickening process, such as a 

DAF or sedimentation clarifier. Depending on the size of the facility, thickened sludge may be sent to a 

dewatering process, such as a centrifuge, to further reduce sludge volumes. Treated wastewater, 

meeting aluminum and TSS requirements, may be discharged to a nearby water body.  

 

Solids must be disposed through appropriate means. For this application, it is assumed that thickened 

sludge will be discharged to a holding tank and trucked off-site for treatment and disposal.  
 

4.3.1.2 ULTRAFILTRATION 

As described above, MF or UF membranes may be capable of removing sufficient DOC and colour 

compounds if a coagulant is applied upstream of the membrane system. Depending on water quality, it 

may be possible to achieve sufficient removal using inline coagulation without the use of large contact 

basins to form floc particles. The amount of floc formed in source water affects the flux rate at which a 

membrane can operate. Higher amounts of floc formation require a lower operating flux and more 

membrane area for a given capacity. This process is used at the water treatment plants in Lunenburg 

and Mahone Bay. 



 

CBCL Limited Village of Chester Water System Study 25 

A schematic diagram showing a typical ultrafiltration and coagulation system process is provided in 

Figure 4.3. The process equipment for membrane filtration is different than with DAF and the additional 

area required for backwash pumps and backwash water storage is eliminated.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 4.3: Schematic Diagram of Ultrafiltration Process 

 

A coagulant, such as alum, would be applied upstream of a UF membrane. The coagulant would be 

applied at a low dose to create pin flocs to remove DOC and colour, which are DBP precursors. The 

membrane-filtered water, called permeate, will be chlorinated and pH adjusted prior to being pumped 

to the reservoir. 

 

While not shown in the schematic diagram, pre-oxidation would also be included for iron and 

manganese removal. A membrane system optimized to remove iron and manganese would include a 

pre-oxidation step to oxidize the reduced metal species into solid or colloidal form. It may also include 

some form of pre-filtration step to remove particulate oxides that could otherwise quickly foul the 

membrane. The oxidized water would then be sent through the membrane filter to remove any 

remaining colloidal metal oxides. 

 

A UF process produces several streams of wastewater. The UF membranes typically backwash 

approximately once per hour. Once per day the backwash will be chemically enhanced using either high 

concentrations of chlorine or citric acid to achieve improved cleaning. These backwashes represent 

relatively high flowrates over very short periods, and therefore must be discharged to an equalization tank. 

Chemically enhanced backwashes are neutralized prior to being discharged to the equalization tank.  

 

Following equalization, the residuals must be discharged either to a municipal collection system or 

treated on-site to reduce TSS and aluminum concentrations prior to disposal. Treatment strategies for 

the UF option will be similar to the DAF residuals treatment.  Treated wastewater, meeting aluminum 

and TSS requirements, may be discharged to a nearby water body. Solids must be disposed through 

appropriate means. For this application, it is assumed that thickened sludge will be discharged to a 

holding tank and trucked off-site for treatment and disposal.  



 

CBCL Limited Village of Chester Water System Study 26 

On a monthly or bi-monthly basis, the UF membranes are subjected to a higher strength chemical clean-

in-place (CIP) process.  A high pH CIP, for reducing organic foulants, typically uses high concentrations of 

sodium hypochlorite and caustic soda, whereas a low pH CIP, for reducing inorganic foulants, will use 

citric acid. These wastes are relatively high in solids concentration and are performed relatively 

infrequently compared to the UF backwashes, so they should be sent directly to the same holding tank 

as the thickened sludge.  

 

4.3.1.3 INTEGRATED MEMBRANE FILTRATION 

NF is an effective solution for small water treatment plants treating source waters with low turbidity, 

and high colour and dissolved organics. The process avoids the use of chemicals within the treatment 

process, using a NF membrane that retains not only viruses and microbes, but also the dissolved organic 

humic and fulvic acids that create DBPs after chlorination. The systems are relatively simple to operate, 

automated and tolerant to spikes in feed water quality from storm events or spring melt. An additional 

benefit to not using chemicals is that the waste stream is simply a concentrated form of the source 

water and in most cases, can be returned directly to the source or discharged to a receiving surface 

water without concern for chemical contaminants introduced in other common water treatment 

processes.  This process is used at the water treatment plants in Collins Park and Middle Musquodoboit, 

which are both owned and operated by Halifax Water. 

 

As described above, NF units are not awarded log-removal credits for Giardia or Cryptosporidium, 

because direct integrity testing is not available. Therefore, pre-filtration using UF is required to achieve 

particulate and pathogen-removal requirements. 

 

In this arrangement, the UF membrane, which is capable of removing nearly all particulate matter from 

the raw water, acts as a pre-filter for the NF, which removes the dissolved NOM.  

 

The UF membrane would be configured in a similar arrangement to the NF, with automated membrane 

skids sized to meet the design flow with one unit out of service. The skids would be sized to produce a 

filtrate (filtered water) flow large enough to feed the NF skid(s), which would be sized to produce a 

permeate flow to meet the design flow. The UF reject rate is approximately 5% of the incoming flow, 

which is significantly lower than the 15 to 25% produced by the NF membranes. 

 

The UF membrane filtrate would not be produced at a sufficient pressure to feed the NF skids directly. 

Therefore, an intermediate storage step would be required where the UF filtrate fills a transfer tank, 

which is emptied by feed pumps to the NF skid. 

 

The membranes require a regular recovery clean approximately once per month. The recovery cleans 

consist of soaking in a citric acid or sodium hypochlorite solution. The waste stream could be held in a 

chemical holding tank that is pumped out on a periodic basis or directed to a sanitary sewer. 

 

The UF system will generate backwash, chemically enhanced backwash, and CIP waste streams. The NF 

system will generate a continuous waste stream, known as concentrate, which is the fraction of 

membrane reject that has higher concentrations of dissolved contaminants from the raw water.  

 



 

CBCL Limited Village of Chester Water System Study 27 

Because this treatment arrangement does not require coagulation, the only parameters that must be 

reduced in the UF backwashes are solids. The UF backwash may therefore be held in an EQ tank and 

blended with NF concentrate to reduce TSS prior to discharge. Chemically enhanced backwashes must 

be neutralized prior to discharging to the EQ tank.  

 

CIP waste from both membrane systems are high in solids and contain chemical cleaning waste. CIP 

wastes must be stored in a storage tank for periodic removal by hauler truck. 

 

4.3.1.4 SURFACE WATER TREATMENT EQUIPMENT COSTS 

Budgetary quotations were obtained for the three treatment processes listed above. These costs are 

summarized in Table 4.2. 

 

Table 4.2:  Capital Costs for Surface Water Treatment Equipment 

Treatment Process Process Equipment Costs 

Dissolved Air Flotation (DAF) $1,321,000 

Low Pressure Membrane Filtration (UF) $1,135,000 

Integrated Membrane Filtration (UF/NF) $1,265,000 

 

The costs presented above are only for the major process equipment, and any associated components 

that might be required to operate the treatment process, such as coagulant feed systems. The costs do 

not include installation or other components, disinfection systems, finished water chemical feed 

systems, or for the building and associated site works. All systems will require potassium permanganate 

dosing systems, which have also not been included in the costs above.  

 

Operations costs for treatment systems are shown in Table 4.3.  These costs include power for pumping, 

chemicals, replacement components, and labour costs for preventive maintenance.  

 

Table 4.3: Annual Operation and Maintenance Costs for Surface Water Treatment Processes 

Item DAF UF UF/NF 

Labour  $70,000   $75,000   $75,000  

Power  $12,000   $29,000   $54,000  

Chemicals  $39,000   $32,000   $23,000  

Residual Management $76,000 $36,000 $50,000 

Miscellaneous Replacements  $1,000   $14,000   $29,000  

Annual O&M   $198,000   $186,000   $231,000  

 

Annual operation and maintenance costs were based on operation at average day flow. Labour costs 

were estimated based on hourly rates of $35 per hour for a supervisor, and $25 per hour each for a 

primary and secondary operator.  

 

Power costs were calculated only for major pumping equipment. They do not include for building 

heating, ventilation, or lighting. They also do not account for power consumption from control panels, 



 

CBCL Limited Village of Chester Water System Study 28 

mixers, blowers, metering pumps, computers, or other auxiliary equipment. Chemical costs were based 

on unit rates provided by chemical suppliers.  

 

The UF/NF membrane system requires the least use of chemicals, as it does not require coagulation. The 

UF system would require chemical coagulation for organics removal, but it is expected to require a lower 

dose than the DAF system. All systems require pre-treatment oxidation for removal of iron and 

manganese. It has been assumed that soda ash will be used to increase treated water pH, and that a 

corrosion inhibitor would be dosed to the finished water. Membrane cleans would likely require citric 

acid for the low pH clean to remove inorganic foulants, such as iron and manganese, and a high pH wash 

using caustic soda to remove organic foulants.  

 

Annual costs associated with residuals management are anticipated to be a significant fraction of total 

annual costs for all systems. For the DAF and UF options, it was assumed that the plants could achieve 

approximately 95% recovery, which equates to a daily production of approximately 95 m3/d of residuals. 

It was assumed that the treatment facility could not be connected to the municipal sewer system, 

therefore, waste needs to be treated on-site. We assumed that a thickening process using DAF 

clarification could reduce solids and aluminum concentrations prior to discharge. Waste from the 

second DAF process would then be discharged directly to a wastewater holding tank that would be 

pumped out approximately every two weeks. NF concentrate and UF backwash waste could be directly 

discharged. NF and UF CIP waste would need to be discharged to a holding tank for period pumping. 

 

Miscellaneous replacements include items that wear out or are consumed. This includes metering pump 

components, calibration kits and reagents, lubricants, and cartridges filters. For the membrane options, 

it was assumed that UF membrane modules and NF membrane elements would need to be replaced 

after 5 years per skid (10 years life of total system). While the cost for membrane replacement would be 

all at one time, it was divided over the 10 year timeline to provide an annual cost. 

 

To further assess the differences between treatment systems, it is appropriate to consider the overall 

cost of all treatment related equipment and the treatment equipment operating costs. To complete this 

evaluation of the three processes, the total budgetary cost of capital equipment was estimated along 

with annual operating and maintenance costs. The UF system appears to have the lowest capital and 

operating cost. However, because it requires the use of a coagulant, some form of treatment will be 

required to reduce aluminum concentrations from the backwash waste prior to discharging to the 

environment. Options for thickening residuals prior to disposal could include geotextile filter bags, DAF 

clarification, or treatment in a lagoon. These should be reviewed in greater detail as part of the pre-design 

study to confirm that discharge requirements can be met.  

 

4.3.2 Centralized Groundwater 

Iron and manganese are often removed together or with very similar technologies such as oxidation, 

filtration or adsorption processes. Iron and manganese are usually present in groundwater in their 

dissolved forms, Fe2+ and Mn2+. They can be removed through oxidation and filtration (with or without 

coagulation), biological filtration or ion exchange. Manganese has a higher redox potential than iron, 

making it more difficult to oxidize and remove. Thus, more complex processes are usually required for 

manganese removal than for iron removal. 



 

CBCL Limited Village of Chester Water System Study 29 

 

Methods for iron and manganese removal include: 

 Oxidative media. 

 Biological filtration. 

 Pre-oxidation and coagulation. 

 Pre-oxidation and membrane filtration. 

 Ion exchange.  

 

If the groundwater option is selected as the preferred approach, then the optimum method should be 

determined through analysis, treatability testing, and possibly pilot testing. For the purposes of this 

report, it has been assumed that oxidative media will be used.  

 

4.3.2.1 OXIDATIVE MEDIA 

Oxidation and filtration is a well-established iron and manganese removal technology and is generally 

favoured because of its simplicity and low capital cost. Common oxidants used for iron and manganese 

removal include oxygen (aeration), chlorine and potassium permanganate.  

 

Dissolved Fe2+ is oxidized to Fe3+ and precipitates out of solution as Fe(OH)3. This precipitate can then be 

removed through filtration.  Iron oxidation is generally very quick, no matter which oxidant is used. It 

can, however, be slowed by the presence of organic matter such as humic or fulvic acids in the raw 

water. Precipitated iron can be removed through physical filtration.  

 

Manganese is present in groundwater as Mn2+, which is its reduced, dissolved form.  It reacts very slowly 

with weak oxidants such as free chlorine. It can, however, be oxidized to MnOx using stronger oxidants 

such as potassium permanganate. Unfortunately, the resulting oxides tend to be colloidal in nature, 

making them very difficult to remove through simple filtration.  

 

Most water treatment plants that employ pre-oxidation followed by media filtration to remove both 

iron and manganese use manganese-oxide-coated media. The most common of these is known as 

manganese greensand. The media is made of glauconite coated with manganese oxides, which have an 

affinity for Mn2+.  As the Mn2+-laden water passes through the filter the ions adsorb to the manganese 

oxide coating. When all of the adsorption sites are filled, the media is washed with an oxidant (usually 

KMnO4) to regenerate the oxides. A number of manufacturers have developed similar, proprietary 

oxide-coated manganese removal media that function in the same way as traditional greensand media. 

Pre-oxidation and media filtration systems can operate in several different modes that are differentiated 

by the point of application of the regenerant, KMnO4. In the ‘continuous’ regeneration mode potassium 

permanganate is added at the front end of the filter throughout the production cycle. Free chlorine, a 

cheaper, weaker oxidant, is often added ahead of the KMnO4 to precipitate the iron, thus minimizing 

chemical costs. The precipitated iron and manganese are retained on the filter media and later removed 

through backwashing. Oftentimes, a layer of coal-based media will be placed at the top of the filter to 

filter out the precipitates while the greensand layer will act as a buffer and remove any un-reacted 

KMnO4 or Mn2+ remaining in the water. This method of operation is generally recommended for systems 

where iron removal is the primary goal of the treatment system because manganese is not always 

removed effectively.  



 

CBCL Limited Village of Chester Water System Study 30 

 

In the ‘intermittent’ regeneration mode, chlorine is added continuously at the front of the filter to oxidize 

any iron in the raw water. The iron precipitates are removed through physical filtration at the top of the 

filter while manganese is removed through adsorption to the greensand media. Regeneration with KMnO4 

occurs only when the greensand media is no longer adsorbing manganese effectively.  At that point, the 

media is washed with KMnO4, which reacts with the Mn2+ adsorbed to the manganese oxides on the 

greensand media to form more manganese oxides, thus regenerating the adsorption capabilities of the 

media. This method of operation is generally recommended when manganese removal is of particular 

importance. It can, however, result in high chemical costs as the filter media may have to be regenerated 

frequently.  This can sometimes be avoided by adding more free chlorine than is required for iron 

oxidation ahead of the filter. The excess free chlorine will continuously regenerate the media by 

encouraging the oxidation of Mn2+ ions adsorbed to the manganese oxide coating. This solution will not be 